ssamionas. FCC RF Test Report

Report No. : FG480204N

N41(100M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left Low_CH

elten. 30 8 o Typa Fomer (RS
vgltckd 100100

Start 30 Mz Video BW 3.0 MHr*
#Res BIW 1.0 MHz

Funclion
dBm
[

N41(100M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

B
[Swept SA

KEYSIGHT lnput oy Typer Power (RMS] -
dglod 100100

Start 30 Mz Video BW 3.0 MHr*
#Res BIW 1.0 MHz

Funclion Function Widh

N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_ Low CH

#iten 308 x Pouer (RMS)
o
et A

ScaleDiv 10 d8

Video BW 3.0 MHZ'

Function
B

N41(100M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

ower (RMS]
o,

Tig Free Run

Video BW 3.0 MHZ'

Funclion Widh

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number 1 A3-30 of 41



ssamionas. FCC RF Test Report

Report No. : FG480204N

N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

elten. 30 8 o Typa Fomer (RS
vgltckd 100100

Video BW 3.0 MHz*

Funclion
dBm

N41(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid_CH
z

KEYSIGHT lnput oy Typer Power (RMS] -
Aoglhckt 100100
Tig- Frce Fum '

Start 30 Mz
4Res BIW 1.

Video BW 3.0 MHz*

Funclion Function Widh

N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid_CH

#Alten 30 0B

& Power (FMS)
o
et A

ScaleDiv 10 d8

Video BW 3.0 MHZ'

¥ Function
5515 dBm

N41(100M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid_CH

ower (RMS]
o,

Tig Free Run

Video BW 3.0 MHZ'

Function Funclion Widh
B

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number 1 A3-31 of 41



o ss. FCC RF Test Report Report No. : FG480204N

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left High CH

Halten 30 6B 2

 Type Power (RMS) 1 titen 308 6 Fower (MS) |
T C T
A 9 F Fun .

ScaleDiv 10 d8

Start 30 Mz Video BW 3.0 MHr* st Video BW 3.0 MHz'
#Res BIW 1.0 MHz

Funclion ction Wi Function Y o Tiace SG Function
dBm i AT Z B
[ z

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH
- o Typer Power (RMS ! % wer (RMS)|

AuglHokd: 100/100
Trig: Free Run

Start 30 Mz Video BW 3.0 MHr* st 000 Video BW 3.0 MHz'
#Res BIW 1.0 MHz 5

Funclion Function Widh Function Y ¥ Funclion Widh

Sporton International Inc. (ShenZhen) Page Number 1 A3-32 of 41
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B



o ss. FCC RF Test Report Report No. : FG480204N

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 24@0 see graph PASS

41 30 10 500202 2501.01 OFDM 24@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@23 see graph PASS

41 30 10 537000 2685.0 OFDM 1@23 see graph PASS

41 30 10 537000 2685.0 OFDM 24@0 see graph PASS

41 30 10 537000 2685.0 OFDM 24@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 128@0 see graph PASS

41 30 50 504204 2521.02 OFDM 128@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@132 see graph PASS

41 30 50 532998 2664.99 OFDM 1@132 see graph PASS

41 30 50 532998 2664.99 OFDM 128@0 see graph PASS

41 30 50 532998 2664.99 OFDM 128@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS

41 30 100 509202 2546.01 270@0 see graph PASS
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41 30 100 528000 2640.0 OFDM l@272 see graph PASS

41 30 100 528000 2640.0 OFDM l@272 see graph PASS

41 30 100 528000 2640.0 OFDM 270@0 see graph PASS

41 30 100 528000 2640.0 OFDM 270@0 see graph PASS
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FR1 N41 MIMO-ANTO+1

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=4.50dB

AR B 5EE \;'\/?gti AER (I;/:sg) el R PowAe’\rIZ;iOBm) PowAe’\rIZ;ile) P%w:r?glgen(:) (Iczig?n?) E({E;D
41 30 | 10 |500202|2501.01| DFT-s-OFDM QPSK | 12@6 19.92 19.03 2251 27.01|0.5023
41 30 | 10 |500202|2501.01| DFT-s-OFDM QPSK 1@1 19.98 18.96 2251 27.01|0.5023
41 30 | 10 |500202(2501.01| DFT-s-OFDM QPSK 1@22 19.77 19.04 22.43 26.930.4932
41 30 | 10 |500202({2501.01| DFT-s-OFDM 16 QAM | 12@6 19.95 18.97 22.50 27 0.5012
41 30 | 10 |500202|2501.01| DFT-s-OFDM 16 QAM l@1 20.03 19.08 22.59 27.09 |0.5117
41 30 | 10 |500202({2501.01| DFT-s-OFDM 16 QAM | 1@22 19.86 19.05 22.48 26.98 |0.4989
41 30 | 10 |518598|2592.99| DFT-s-OFDM QPSK 12@6 19.81 18.99 22.43 26.93 |0.4932
41 30 | 10 |518598|2592.99| DFT-s-OFDM QPSK l@1 19.87 18.91 22.43 26.93 |0.4932
41 30 | 10 |518598|2592.99| DFT-s-OFDM QPSK l@22 19.79 18.94 22.40 26.9 [0.4898
41 30 | 10 |518598(2592.99| DFT-s-OFDM 16 QAM | 12@6 19.86 18.99 22.46 26.96 |0.4966
41 30 | 10 |518598|2592.99| DFT-s-OFDM 16 QAM l@1 19.96 19.02 22.53 27.03 |0.5047
41 30 | 10 |518598(2592.99| DFT-s-OFDM 16 QAM | 1@22 19.83 19.05 22.47 26.9710.4977
41 30 | 10 |537000| 2685 DFT-s-OFDM QPSK 12@6 20.11 18.73 22.48 26.98 |0.4989
41 30 | 10 |537000| 2685 DFT-s-OFDM QPSK l@1 20.15 18.75 22.52 27.02 |0.5035
41 30 | 10 |537000| 2685 DFT-s-OFDM QPSK | 1@22 20.16 18.63 22.47 26.97 |0.4977
41 30 | 10 |537000| 2685 | DFT-s-OFDM 16 QAM | 12@6 20.08 18.67 22.44 26.940.4943
41 30 | 10 |537000| 2685 | DFT-s-OFDM 16 QAM | 1@1 20.05 18.66 22.42 26.920.4920
41 30 | 10 |537000| 2685 | DFT-s-OFDM 16 QAM | 1@22 20.21 18.73 22.54 27.04|0.5058
41 30 | 15 |500700| 2503.5| DFT-s-OFDM QPSK | 18@9 19.82 19.11 22.49 26.99 |0.5000
41 30 | 15 |500700| 2503.5 | DFT-s-OFDM QPSK 1@1 19.84 18.94 22.42 26.920.4920
41 30 | 15 |500700| 2503.5| DFT-s-OFDM QPSK | 1@36 19.62 19.11 22.38 26.880.4875
41 30 | 15 |500700| 2503.5 | DFT-s-OFDM 16 QAM | 18@9 19.8 18.93 22.40 26.9 (0.4898
41 30 | 15 |500700| 2503.5 | DFT-s-OFDM 16 QAM | 1@1 19.88 18.79 22.38 26.880.4875
41 30 | 15 |500700| 2503.5 | DFT-s-OFDM 16 QAM | 1@36 19.62 19.07 22.36 26.86 |0.4853
41 30 | 15 |518598|2592.99| DFT-s-OFDM QPSK | 18@9 19.92 19.12 22.55 27.05|0.5070
41 30 | 15 |518598|2592.99| DFT-s-OFDM QPSK 1@1 19.81 18.98 22.43 26.93|0.4932
41 30 | 15 |518598(2592.99| DFT-s-OFDM QPSK | 1@36 19.76 18.96 22.39 26.89|0.4887
41 30 | 15 |518598(2592.99| DFT-s-OFDM 16 QAM | 18@9 19.84 18.94 22.42 26.9210.4920
41 30 | 15 |518598|2592.99| DFT-s-OFDM 16 QAM l@1 19.95 19.02 22.52 27.02 |0.5035
41 30 | 15 |518598(2592.99| DFT-s-OFDM 16 QAM | 1@36 19.86 19.06 22.49 26.99 |0.5000
41 30 | 15 |536496|2682.48) DFT-s-OFDM QPSK 18@9 20.07 18.73 22.46 26.96 |0.4966
41 30 | 15 |536496|2682.48) DFT-s-OFDM QPSK l@1 19.96 18.7 22.39 26.89 |0.4887
41 30 | 15 |536496|2682.48) DFT-s-OFDM QPSK 1@36 20.06 18.73 22.46 26.96 |0.4966
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41 30 | 15 |536496|2682.48| DFT-s-OFDM 16 QAM | 18@9 20.01 18.64 22.39 26.8910.4887
41 30 | 15 |536496(2682.48| DFT-s-OFDM 16 QAM @1 20.17 18.76 22.53 27.030.5047
41 30 | 15 |536496|2682.48| DFT-s-OFDM 16 QAM | 1@36 20.19 18.8 22.56 27.06 |0.5082
41 30 | 20 |501204|2506.02| DFT-s-OFDM QPSK |25@12 19.85 19.08 22.49 26.99 |0.5000
41 30 | 20 |501204(2506.02| DFT-s-OFDM QPSK @1 19.98 18.97 22.51 27.01|0.5023
41 30 | 20 |501204(2506.02| DFT-s-OFDM QPSK 1@49 19.67 18.96 22.34 26.8410.4831
41 30 | 20 |501204|2506.02| DFT-s-OFDM 16 QAM | 25@12 19.83 19.03 22.46 26.96 |0.4966
41 30 | 20 |501204|2506.02| DFT-s-OFDM 16 QAM | 1@1 19.99 18.98 22.52 27.02|0.5035
41 30 | 20 |501204|2506.02| DFT-s-OFDM 16 QAM | 1@49 19.66 19.17 22.43 26.93|0.4932
41 30 | 20 |518598|2592.99| DFT-s-OFDM QPSK |25@12 19.93 19.01 22.50 27 10.5012
41 30 | 20 |518598|2592.99| DFT-s-OFDM QPSK 1@1 19.82 18.96 22.42 26.920.4920
41 30 | 20 |518598|2592.99| DFT-s-OFDM QPSK | 1@49 19.83 18.93 2241 26.91|0.4909
41 30 | 20 |518598|2592.99| DFT-s-OFDM 16 QAM | 25@12 20 18.99 22.53 27.030.5047
41 30 | 20 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@1 19.88 19.02 22.48 26.98|0.4989
41 30 | 20 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@49 19.87 18.95 22.44 26.940.4943
41 30 | 20 |535998|2679.99| DFT-s-OFDM QPSK |25@12 20.1 18.74 22.48 26.98|0.4989
41 30 | 20 |535998|2679.99| DFT-s-OFDM QPSK 1@1 20.02 18.7 22.42 26.92|0.4920
41 30 | 20 |535998|2679.99| DFT-s-OFDM QPSK | 1@49 20.16 18.75 22.52 27.02|0.5035
41 30 | 20 |535998(2679.99| DFT-s-OFDM 16 QAM | 25@12 20.09 18.72 22.47 26.9710.4977
41 30 | 20 |535998|2679.99| DFT-s-OFDM 16 QAM l@1 20.01 18.72 22.42 26.9210.4920
41 30 | 20 |535998(2679.99| DFT-s-OFDM 16 QAM | 1@49 20.15 18.72 22.50 27 10.5012
41 30 | 25 |501702({2508.51| DFT-s-OFDM QPSK |32@16 19.84 19.16 22.52 27.02 |0.5035
41 30 | 25 |501702|2508.51| DFT-s-OFDM QPSK l@1 20.06 19.24 22.68 27.180.5224
41 30 | 25 |501702|2508.51| DFT-s-OFDM QPSK 1@63 19.68 19.23 22.47 26.9710.4977
41 30 | 25 |501702({2508.51| DFT-s-OFDM 16 QAM | 32@16 19.83 19.12 22.50 27 0.5012
41 30 | 25 |501702|2508.51| DFT-s-OFDM 16 QAM @1 20.16 19.24 22.73 27.230.5284
41 30 | 25 |501702({2508.51| DFT-s-OFDM 16 QAM | 1@63 19.75 19.26 22.52 27.02 |0.5035
41 30 | 25 |518598(2592.99| DFT-s-OFDM QPSK |32@16 19.99 19.09 22.57 27.07 |0.5093
41 30 | 25 |518598|2592.99| DFT-s-OFDM QPSK l@1 19.96 19.15 22.58 27.08 |0.5105
41 30 | 25 |518598(2592.99| DFT-s-OFDM QPSK | 1@63 19.91 19.06 22.52 27.02|0.5035
41 30 | 25 |518598|2592.99| DFT-s-OFDM 16 QAM | 32@16 19.85 19.07 22.49 26.99 |0.5000
41 30 | 25 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@1 20.07 19.2 22.67 27.17|0.5212
41 30 | 25 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@63 19.98 19.02 22.54 27.04|0.5058
41 30 | 25 |535500|2677.5| DFT-s-OFDM QPSK |32@16 20.15 18.89 22.58 27.08 |0.5105
41 30 | 25 |535500|2677.5| DFT-s-OFDM QPSK @1 20.08 18.91 22.54 27.04 |0.5058
41 30 | 25 |535500|2677.5| DFT-s-OFDM QPSK 1@63 20.25 18.77 22.58 27.08 (0.5105
41 30 | 25 |535500|2677.5| DFT-s-OFDM 16 QAM | 32@16 20.15 18.82 22.55 27.05 |0.5070
41 30 | 25 |535500|2677.5 | DFT-s-OFDM 16 QAM | 1@1 20.22 18.75 22.56 27.06 |0.5082
41 30 | 25 |535500|2677.5 | DFT-s-OFDM 16 QAM | 1@63 20.22 18.89 22.62 27.120.5152
41 30 | 30 |502200| 2511 DFT-s-OFDM QPSK | 36@18 19.89 19.22 22.58 27.08 |0.5105
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41 30 | 30 (502200 2511 DFT-s-OFDM QPSK @1 20.15 19.25 22.73 27.230.5284
41 30 | 30 [502200( 2511 DFT-s-OFDM QPSK 1@76 19.9 19.17 22.56 27.06 |0.5082
41 30 | 30 |[502200| 2511 | DFT-s-OFDM 16 QAM | 36@18 19.77 19.08 22.45 26.95 |0.4955
41 30 | 30 |502200( 2511 | DFT-s-OFDM 16 QAM @1 20.14 19.17 22.69 27.190.5236
41 30 | 30 |[502200| 2511 | DFT-s-OFDM 16 QAM | 1@76 19.8 19.12 22.48 26.9810.4989
41 30 | 30 |518598|2592.99| DFT-s-OFDM QPSK |36@18 19.95 19.1 22.56 27.06 |0.5082
41 30 | 30 |518598|2592.99| DFT-s-OFDM QPSK 1@1 20.1 19.17 22.67 27.17|0.5212
41 30 | 30 |518598|2592.99| DFT-s-OFDM QPSK | 1@76 20 18.95 22.52 27.02|0.5035
41 30 | 30 |518598|2592.99| DFT-s-OFDM 16 QAM | 36@18 19.92 19.09 22.54 27.0410.5058
41 30 | 30 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@1 20.09 19.21 22.68 27.18|0.5224
41 30 | 30 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@76 20.02 18.98 22.54 27.0410.5058
41 30 | 30 |534996|2674.98| DFT-s-OFDM QPSK |36@18 20.12 18.86 22.55 27.05|0.5070
41 30 | 30 |534996|2674.98| DFT-s-OFDM QPSK 1@1 20.12 18.7 22.48 26.98|0.4989
41 30 | 30 |534996|2674.98| DFT-s-OFDM QPSK | 1@76 20.28 18.73 22.58 27.08 |0.5105
41 30 | 30 |534996|2674.98| DFT-s-OFDM 16 QAM | 36@18 20.1 18.8 2251 27.01|0.5023
41 30 | 30 |534996|2674.98| DFT-s-OFDM 16 QAM | 1@1 20.11 18.81 22.52 27.02|0.5035
41 30 | 30 |534996|2674.98| DFT-s-OFDM 16 QAM | 1@76 20.28 18.88 22.65 27.15|0.5188
41 30 | 40 |503202|2516.01| DFT-s-OFDM QPSK | 50@25 19.8 19.24 22.54 27.0410.5058
41 30 | 40 |503202|2516.01| DFT-s-OFDM QPSK l@1 20.01 19.2 22.63 27.13]0.5164
41 30 | 40 |503202({2516.01| DFT-s-OFDM QPSK |1@104 19.82 19.18 22.52 27.02 |0.5035
41 30 | 40 |503202({2516.01| DFT-s-OFDM 16 QAM | 50@25 19.83 19.19 22.53 27.03 |0.5047
41 30 | 40 |503202|2516.01| DFT-s-OFDM 16 QAM l@1 20.09 19.23 22.69 27.19 |0.5236
41 30 | 40 |503202({2516.01| DFT-s-OFDM 16 QAM | 1@104 19.9 19.23 22.59 27.09 |0.5117
41 30 | 40 |518598(2592.99| DFT-s-OFDM QPSK |50@25 19.97 19.1 22.57 27.07 |0.5093
41 30 | 40 |518598|2592.99| DFT-s-OFDM QPSK l@1 20.01 19.1 22.59 27.09 |0.5117
41 30 | 40 |518598(2592.99| DFT-s-OFDM QPSK |1@104 19.83 18.94 22.42 26.9210.4920
41 30 | 40 |518598(2592.99| DFT-s-OFDM 16 QAM | 50@25 19.9 19.12 22.54 27.04 |0.5058
41 30 | 40 |518598|2592.99| DFT-s-OFDM 16 QAM l@1 20.04 19.14 22.62 27.12|0.5152
41 30 | 40 |518598(2592.99| DFT-s-OFDM 16 QAM | 1@104 19.94 18.96 22.49 26.99 (0.5000
41 30 | 40 (534000| 2670 DFT-s-OFDM QPSK | 50@25 20.15 18.85 22.56 27.06 |0.5082
41 30 | 40 |534000| 2670 DFT-s-OFDM QPSK 1@1 19.9 18.73 22.36 26.86 |0.4853
41 30 | 40 |[534000| 2670 DFT-s-OFDM QPSK | 1@104 20.17 18.81 22.55 27.05 |0.5070
41 30 | 40 |534000| 2670 | DFT-s-OFDM 16 QAM | 50@25 20.15 18.84 22.55 27.05 |0.5070
41 30 | 40 |534000| 2670 | DFT-s-OFDM 16 QAM | 1@1 20.06 18.65 22.42 26.920.4920
41 30 | 40 |534000| 2670 | DFT-s-OFDM 16 QAM | 1@104 20.28 18.71 22.58 27.08 |0.5105
41 30 | 50 |504204|2521.02| DFT-s-OFDM QPSK |64@32 20.12 19.43 22.80 27.3 |0.5370
41 30 | 50 |504204|2521.02| DFT-s-OFDM QPSK 1@1 20.19 19.43 22.84 27.340.5420
41 30 | 50 |504204|2521.02| DFT-s-OFDM QPSK |1@131 20.18 19.36 22.80 27.3 |0.5370
41 30 | 50 |504204|2521.02| DFT-s-OFDM 16 QAM | 64@32 19.93 19.41 22.69 27.19|0.5236
41 30 | 50 |504204|2521.02| DFT-s-OFDM 16 QAM | 1@1 20.3 19.39 22.88 27.38|0.5470
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41 30 | 50 |504204|2521.02| DFT-s-OFDM 16 QAM | 1@131 20.22 19.28 22.79 27.290.5358
41 30 | 50 |[518598|2592.99| DFT-s-OFDM QPSK | 64@32 20.09 19.28 22.71 27.210.5260
41 30 | 50 |518598(2592.99| DFT-s-OFDM QPSK @1 20.19 19.21 22.74 27.2410.5297
41 30 | 50 |[518598|2592.99| DFT-s-OFDM QPSK |1@131 20.1 19.15 22.66 27.16 |0.5200
41 30 | 50 |[518598|2592.99| DFT-s-OFDM 16 QAM | 64@32 20.06 19.16 22.64 27.1410.5176
41 30 | 50 |518598(2592.99| DFT-s-OFDM 16 QAM @1 20.4 19.3 22.90 27.4 10.5495
41 30 | 50 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@131 20.34 19.18 22.81 27.31|0.5383
41 30 | 50 |532998|2664.99| DFT-s-OFDM QPSK |64@32 20.3 18.93 22.68 27.18|0.5224
41 30 | 50 |532998|2664.99| DFT-s-OFDM QPSK 1@1 20.12 18.86 22.55 27.05|0.5070
41 30 | 50 |532998|2664.99| DFT-s-OFDM QPSK |1@131 20.44 18.87 22.74 27.2410.5297
41 30 | 50 |532998|2664.99| DFT-s-OFDM 16 QAM | 64@32 20.21 18.84 22.59 27.09|0.5117
41 30 | 50 |532998|2664.99| DFT-s-OFDM 16 QAM | 1@1 20.3 18.83 22.64 27.1410.5176
41 30 | 50 |532998|2664.99| DFT-s-OFDM 16 QAM | 1@131 20.42 18.99 22.77 27.270.5333
41 30 | 60 |505200| 2526 DFT-s-OFDM QPSK | 81@40 19.87 19.09 2251 27.01|0.5023
41 30 | 60 |505200| 2526 DFT-s-OFDM QPSK 1@1 20.09 19.17 22.66 27.16 |0.5200
41 30 | 60 |505200| 2526 DFT-s-OFDM QPSK | 1@160 19.93 19.03 2251 27.01|0.5023
41 30 | 60 |505200| 2526 | DFT-s-OFDM 16 QAM | 81@40 19.75 19.02 2241 26.91|0.4909
41 30 | 60 |[505200| 2526 | DFT-s-OFDM 16 QAM l@1 20.17 19.24 22.74 27.24 |0.5297
41 30 | 60 |505200{ 2526 | DFT-s-OFDM 16 QAM | 1@160 20.24 19.1 22.72 27.2210.5272
41 30 | 60 [518598(2592.99| DFT-s-OFDM QPSK |81@40 19.89 19.03 22.49 26.99 |0.5000
41 30 | 60 |518598|2592.99| DFT-s-OFDM QPSK l@1 20.1 19.01 22.60 27.1 |0.5129
41 30 | 60 |518598(2592.99| DFT-s-OFDM QPSK |1@160 20.12 18.91 22.57 27.07 |0.5093
41 30 | 60 |518598(2592.99| DFT-s-OFDM 16 QAM | 81@40 19.82 18.96 22.42 26.9210.4920
41 30 | 60 |518598|2592.99| DFT-s-OFDM 16 QAM l@1 20.15 19.06 22.65 27.150.5188
41 30 | 60 [518598(2592.99| DFT-s-OFDM 16 QAM | 1@160 20.06 18.94 22.55 27.05|0.5070
41 30 | 60 [531996(2659.98| DFT-s-OFDM QPSK | 81@40 20.11 18.76 22.50 27 ]0.5012
41 30 | 60 [531996(2659.98| DFT-s-OFDM QPSK 1@1 19.86 18.7 22.33 26.83|0.4819
41 30 | 60 |531996(2659.98| DFT-s-OFDM QPSK |1@160 20.4 18.78 22.68 27.180.5224
41 30 | 60 [531996(2659.98| DFT-s-OFDM 16 QAM | 81@40 20.08 18.64 22.43 26.93|0.4932
41 30 | 60 |[531996(2659.98| DFT-s-OFDM 16 QAM | 1@1 19.88 18.73 22.35 26.85(0.4842
41 30 | 60 |531996|2659.98| DFT-s-OFDM 16 QAM | 1@160 20.17 18.73 22.52 27.02|0.5035
41 30 | 70 |505200|2531.01| DFT-s-OFDM QPSK | 90@45 20.01 19.26 22.66 27.16 |0.5200
41 30 | 70 |505200|2531.01| DFT-s-OFDM QPSK 1@1 20.13 19.2 22.70 27.2 |0.5248
41 30 | 70 |505200|2531.01| DFT-s-OFDM QPSK | 1@187 19.99 19.04 22.55 27.05 |0.5070
41 30 | 70 |505200|2531.01| DFT-s-OFDM 16 QAM | 90@45 20 19.19 22.62 27.120.5152
41 30 | 70 |505200|2531.01| DFT-s-OFDM 16 QAM | 1@1 20.13 19.33 22.76 27.26 |0.5321
41 30 | 70 |505200|2531.01| DFT-s-OFDM 16 QAM | 1@187 20.18 19.18 22.72 27.220.5272
41 30 | 70 |518598|2592.99| DFT-s-OFDM QPSK | 90@45 20.03 19.14 22.62 27.120.5152
41 30 | 70 |518598|2592.99| DFT-s-OFDM QPSK 1@1 20.03 18.97 22.54 27.04|0.5058
41 30 | 70 |518598|2592.99| DFT-s-OFDM QPSK |1@187 20.05 18.96 22.55 27.05|0.5070
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41 30 | 70 |[518598|2592.99| DFT-s-OFDM 16 QAM | 90@45 19.98 19.03 22.54 27.0410.5058
41 30 | 70 |518598(2592.99| DFT-s-OFDM 16 QAM @1 20.03 19.03 22.57 27.07 10.5093
41 30 | 70 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@187 20.1 18.99 22.59 27.09 |0.5117
41 30 | 70 [531996| 2655 DFT-s-OFDM QPSK | 90@45 20.22 19.01 22.67 27.1710.5212
41 30 | 70 [531996| 2655 DFT-s-OFDM QPSK @1 19.85 18.81 22.37 26.87|0.4864
41 30 | 70 [531996| 2655 DFT-s-OFDM QPSK | 1@187 20.39 18.94 22.74 27.2410.5297
41 30 | 70 |531996| 2655 | DFT-s-OFDM 16 QAM | 90@45 20.17 18.85 22.57 27.07 |0.5093
41 30 | 70 |531996| 2655 | DFT-s-OFDM 16 QAM | 1@1 19.98 19.08 22.56 27.06 |0.5082
41 30 | 70 |531996| 2655 | DFT-s-OFDM 16 QAM | 1@187 20.47 19.04 22.82 27.320.5395
41 30 | 80 |507204|2536.02| DFT-s-OFDM QPSK |108@54 20.05 19.19 22.65 27.15)0.5188
41 30 | 80 |507204|2536.02| DFT-s-OFDM QPSK 1@1 20.11 19.49 22.82 27.320.5395
41 30 | 80 |507204|2536.02| DFT-s-OFDM QPSK | 1@215 20.13 19.23 22.71 27.21)0.5260
41 30 | 80 |507204|2536.02| DFT-s-OFDM 16 QAM |108@54 20.05 19.2 22.66 27.16 |0.5200
41 30 | 80 |507204|2536.02| DFT-s-OFDM 16 QAM | 1@1 20.16 19.48 22.84 27.3410.5420
41 30 | 80 |507204|2536.02| DFT-s-OFDM 16 QAM | 1@215 20.18 19.28 22.76 27.26 |0.5321
41 30 | 80 |518598|2592.99| DFT-s-OFDM QPSK [108@54 20.04 19.11 22.61 27.11 |0.5140
41 30 | 80 |518598|2592.99| DFT-s-OFDM QPSK 1@1 20.04 19.27 22.68 27.18|0.5224
41 30 | 80 |518598|2592.99| DFT-s-OFDM QPSK | 1@215 20.14 19.12 22.67 27.17|0.5212
41 30 | 80 |(518598(2592.99| DFT-s-OFDM 16 QAM |108@54 19.98 19.07 22.56 27.06 |0.5082
41 30 | 80 |518598|2592.99| DFT-s-OFDM 16 QAM l@1 20.1 19.09 22.63 27.13|0.5164
41 30 | 80 |518598(2592.99| DFT-s-OFDM 16 QAM | 1@215 20.16 19.17 22.70 27.2 10.5248
41 30 | 80 |529998(2649.99| DFT-s-OFDM QPSK (108@54 20.18 18.96 22.62 27.12|0.5152
41 30 | 80 [529998(2649.99| DFT-s-OFDM QPSK 1@1 19.85 19.05 22.48 26.980.4989
41 30 | 80 [529998(2649.99| DFT-s-OFDM QPSK | 1@215 20.39 19.07 22.79 27.29|0.5358
41 30 | 80 |[529998(2649.99| DFT-s-OFDM 16 QAM |108@54 20.13 18.9 22.57 27.07 |0.5093
41 30 | 80 |[529998(2649.99| DFT-s-OFDM 16 QAM | 1@1 19.96 19.03 22.53 27.03|0.5047
41 30 | 80 [529998(2649.99| DFT-s-OFDM 16 QAM | 1@215 20.45 19.08 22.83 27.33|0.5408
41 30 | 90 |508200| 2541 DFT-s-OFDM QPSK |120@60 20.02 19.21 22.64 27.1410.5176
41 30 | 90 |508200| 2541 DFT-s-OFDM QPSK l@1 20.21 19.57 22.91 27.4110.5508
41 30 | 90 |508200| 2541 DFT-s-OFDM QPSK | 1@243 20.15 19.32 22.77 27.2710.5333
41 30 | 90 |508200| 2541 | DFT-s-OFDM 16 QAM |120@60 20.02 19.21 22.64 27.1410.5176
41 30 | 90 |[508200| 2541 | DFT-s-OFDM 16 QAM l@1 20.33 19.56 22.97 27.47 |0.5585
41 30 | 90 |508200| 2541 | DFT-s-OFDM 16 QAM | 1@243 20.23 19.38 22.84 27.3410.5420
41 30 | 90 |518598|2592.99| DFT-s-OFDM QPSK |120@60 20.04 19.18 22.64 27.1410.5176
41 30 | 90 |518598|2592.99| DFT-s-OFDM QPSK 1@1 20.12 19.33 22.75 27.25)0.5309
41 30 | 90 |518598|2592.99| DFT-s-OFDM QPSK |1@243 20.34 19.06 22.76 27.26 |0.5321
41 30 | 90 |518598|2592.99| DFT-s-OFDM 16 QAM |120@60 20.05 19.1 22.61 27.110.5140
41 30 | 90 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@1 20.27 19.45 22.89 27.390.5483
41 30 | 90 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@243 20.65 19.28 23.03 27.53)0.5662
41 30 | 90 |528996|2644.98| DFT-s-OFDM QPSK |120@60 20.16 18.95 22.61 27.11|0.5140
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41 30 | 90 |528996(2644.98| DFT-s-OFDM QPSK @1 19.88 19.16 22.55 27.0510.5070
41 30 | 90 |528996|2644.98| DFT-s-OFDM QPSK | 1@243 20.44 19.09 22.83 27.330.5408
41 30 | 90 |528996|2644.98| DFT-s-OFDM 16 QAM |120@60 20.16 18.97 22.62 27.12|0.5152
41 30 | 90 |528996(2644.98| DFT-s-OFDM 16 QAM @1 19.9 19.2 22.57 27.07 |10.5093
41 30 | 90 |[528996|2644.98| DFT-s-OFDM 16 QAM | 1@243 20.73 19.13 23.01 27.5110.5636
41 30 | 100 [509202|2546.01|DFT-s-OFDM PI1/2 BPSK|135@67 20.09 19.15 22.66 27.16 |0.5200
41 30 | 100 |509202|2546.01|DFT-s-OFDM PI/2 BPSK| 1@1 20.22 19.31 22.80 27.3 |0.5370
41 30 | 100 |509202|2546.01|DFT-s-OFDM PI/2 BPSK| 1@271 20.05 19.18 22.65 27.15)0.5188
41 30 | 100 |509202|2546.01| DFT-s-OFDM QPSK |135@67 20 19.15 22.61 27.11|0.5140
41 30 | 100 |509202|2546.01| DFT-s-OFDM QPSK 1@1 20.25 19.32 22.82 27.320.5395
41 30 | 100 |509202|2546.01| DFT-s-OFDM QPSK |1@271 19.97 19.23 22.63 27.13)0.5164
41 30 | 100 |509202|2546.01| DFT-s-OFDM 16 QAM [135@67 19.97 19.15 22.59 27.09 |0.5117
41 30 | 100 |509202|2546.01| DFT-s-OFDM 16 QAM | 1@1 20.29 19.34 22.85 27.35|0.5433
41 30 | 100 |509202|2546.01| DFT-s-OFDM 16 QAM | 1@271 20.21 19.36 22.82 27.320.5395
41 30 | 100 |509202|2546.01| DFT-s-OFDM 64 QAM |135@67 20 19.14 22.60 27.1 |0.5129
41 30 | 100 |509202|2546.01| DFT-s-OFDM 64 QAM | 1@1 20.31 19.43 22.90 27.4 |0.5495
41 30 | 100 |509202|2546.01| DFT-s-OFDM 64 QAM | 1@271 20.19 19.19 22.73 27.23)0.5284
41 30 | 100 |509202|2546.01| DFT-s-OFDM 256 QAM [135@67 17.57 16.55 20.10 24.6 |0.2884
41 30 | 100 |509202{2546.01| DFT-s-OFDM 256 QAM | 1@1 17.66 16.78 20.25 24.75 |0.2985
41 30 | 100 |509202(2546.01| DFT-s-OFDM 256 QAM | 1@271 17.53 16.53 20.07 24.57 |0.2864
41 30 | 100 |509202|2546.01 CP-OFDM QPSK 137@68 19.93 19.02 22.51 27.01 |0.5023
41 30 | 100 |509202|2546.01 CP-OFDM QPSK l@1 20.35 19.45 22.93 27.43 |0.5534
41 30 | 100 |509202|2546.01 CP-OFDM QPSK 1@271 20.11 19.27 22.72 27.2210.5272
41 30 | 100 (518598(2592.99|DFT-s-OFDM P1/2 BPSK|135@67 19.98 18.98 22.52 27.02|0.5035
41 30 | 100 |518598(2592.99|DFT-s-OFDM PI/2 BPSK| 1@1 20.07 19.23 22.68 27.180.5224
41 30 | 100 |518598(2592.99|DFT-s-OFDM PI/2 BPSK| 1@271 20.42 19.12 22.83 27.330.5408
41 30 | 100 (518598(2592.99| DFT-s-OFDM QPSK |135@67 19.95 18.98 22.50 27 ]0.5012
41 30 | 100 |518598|2592.99| DFT-s-OFDM QPSK l@1 20.06 19.29 22.70 27.2 10.5248
41 30 | 100 |518598(2592.99| DFT-s-OFDM QPSK |1@271 20.37 19.1 22.79 27.29 |0.5358
41 30 | 100 (518598(2592.99| DFT-s-OFDM 16 QAM |135@67 19.98 19.02 22.54 27.04|0.5058
41 30 | 100 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@1 20.19 19.41 22.83 27.33|0.5408
41 30 | 100 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@271 20.52 19.26 22.95 27.45)0.5559
41 30 | 100 |518598|2592.99| DFT-s-OFDM 64 QAM |135@67 20.04 19.05 22.58 27.08 |0.5105
41 30 | 100 |518598|2592.99| DFT-s-OFDM 64 QAM | 1@1 20.19 19.3 22.78 27.28 |0.5346
41 30 | 100 |518598|2592.99| DFT-s-OFDM 64 QAM | 1@271 20.53 19.15 22.90 27.4 |0.5495
41 30 | 100 |518598|2592.99| DFT-s-OFDM 256 QAM |135@67 17.52 16.57 20.08 24.580.2871
41 30 | 100 |518598|2592.99| DFT-s-OFDM 256 QAM | 1@1 17.54 16.71 20.16 24.66 |0.2924
41 30 | 100 |518598|2592.99| DFT-s-OFDM 256 QAM | 1@271 17.86 16.6 20.29 24.790.3013
41 30 | 100 |518598|2592.99 CP-OFDM QPSK 137@68 19.86 19.07 22.49 26.99 |0.5000
41 30 | 100 |518598|2592.99 CP-OFDM QPSK 1@1 20.01 19.3 22.68 27.18|0.5224
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41 30 | 100 [518598(2592.99 CP-OFDM QPSK 1@271 20.38 19.18 22.83 27.330.5408
41 30 | 100 [528000| 2640 |DFT-s-OFDM PI/2 BPSK|135@67 20.06 18.86 22.51 27.01|0.5023
41 30 | 100 [528000| 2640 |DFT-s-OFDM P1/2 BPSK| 1@1 19.97 19.17 22.60 27.1 |0.5129
41 30 | 100 [528000| 2640 |DFT-s-OFDM PI/2 BPSK| 1@271 20.54 19.07 22.88 27.3810.5470
41 30 | 100 [528000( 2640 DFT-s-OFDM QPSK [135@67 20.1 18.84 22.53 27.030.5047
41 30 | 100 [528000( 2640 DFT-s-OFDM QPSK @1 19.91 19.1 22.53 27.030.5047
41 30 | 100 |528000| 2640 DFT-s-OFDM QPSK | 1@271 20.51 19.01 22.83 27.33|0.5408
41 30 | 100 |528000| 2640 | DFT-s-OFDM 16 QAM |135@67 20.07 18.9 22.53 27.030.5047
41 30 | 100 |528000| 2640 | DFT-s-OFDM 16 QAM | 1@1 20.04 19.28 22.69 27.190.5236
41 30 | 100 |528000| 2640 | DFT-s-OFDM 16 QAM | 1@271 20.75 19.24 23.07 27.570.5715
41 30 | 100 |528000| 2640 | DFT-s-OFDM 64 QAM |135@67 20.1 18.83 22.52 27.02|0.5035
41 30 | 100 [528000| 2640 | DFT-s-OFDM 64 QAM l@1 19.97 19.19 22.61 27.11 |0.5140
41 30 | 100 |528000| 2640 | DFT-s-OFDM 64 QAM | 1@271 20.61 19.17 22.96 27.46 |0.5572
41 30 | 100 |528000| 2640 |DFT-s-OFDM 256 QAM |135@67 17.6 16.45 20.07 24.570.2864
41 30 | 100 |528000| 2640 |DFT-s-OFDM 256 QAM | 1@1 17.39 16.63 20.04 24.5410.2844
41 30 | 100 |528000| 2640 |DFT-s-OFDM 256 QAM | 1@271 18.04 16.56 20.37 24.870.3069
41 30 | 100 |528000| 2640 CP-OFDM QPSK 137@68 19.96 18.83 22.44 26.940.4943
41 30 | 100 |528000| 2640 CP-OFDM QPSK 1@1 19.97 19.2 22.61 27.11|0.5140
41 30 | 100 |528000| 2640 CP-OFDM QPSK 1@271 20.56 19.2 22.94 27.4410.5546
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FR1 N41 MIMO-ANTO

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 11.8 PASS NV
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 13.2 PASS LV
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 12.3 PASS HV
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 13.7 PASS -30°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 14.4 PASS -20°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 12.2 PASS -10°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 15.2 PASS 0°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 12.1 PASS 10°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 18.1 PASS 20°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 13.1 PASS 30°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 13.6 PASS 40°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 12.1 PASS 50°C
QPSK

IMAX(Af)| = 18.1 Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — [MAX(A )] 2496.869698 2> 2496 MHz
PASS
fH + [IMAX(A )] 2688.777169 <2690 MHz
Sporton International Inc. (ShenZhen) Page Number 1 A4-8 of 44
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

41 30 20 518598 2592.99  OFDM PI/2 50@0 3.89 13 PASS
BPSK
DFT-s-

41 30 20 518598 2592.99 OFDM 50@0 4.94 13 PASS
QPSK

N41(20M)_DFT-s-OFDM_PI_2- N41(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Alten 308 Trig. RF Burs
4 Gan

Low

Sporton International Inc. (ShenZhen) Page Number 1 A4-9 of 44
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 10 518508  2502.99 C'ZSEEM 24@0 8.5584 9.632
41 30 10 518508  2502.99 Cfé%';?w"" 24@0 8.5743 9.615
41 30 10 518508  2502.99 C&%’;?MM 24@0 8.5688 9.517
41 30 10 518508  2592.99 g';éoQFEM 24@0 8.5636 9.207
41 30 15 518508  2592.99 C%SEEM 38@0 13.568 14.67
a1 30 15 518508  2502.99 Cfé%';'fw'\" 38@0 13.565 14.37
a1 30 15 518508  2502.99 C&%’Z?MM 38@0 13572 14.62
41 30 15 518508  2502.99 ggéogm" 38@0 13.603 14.49
41 30 20 518508  2592.99 C%SEEM 51@0 18.234 19.45
a1 30 20 518508  2502.99 Cfé%';'fw'\" 51@0 18.246 19.0
a1 30 20 518508  2502.99 C&%’Z?MM 51@0 18.262 19.25
41 30 20 518508  2592.99 g;’éogm" 51@0 18.16 19.45
41 30 25 518508  2592.99 C%SgEM 65@0 23.235 25.03
a1 30 25 518508  2502.99 Cfé%i?w“" 65@0 23.283 24.71
41 30 25 518598  2502.99 C&%’Z‘iﬂ“" 65@0 23.248 24.47
41 30 25 518508  2592.99 g;’éogm" 65@0 23.212 24.39
41 30 30 518508  2592.99 C%SgEM 78@0 27.867 29.14
a1 30 30 518508  2502.99 Cfé%';'iﬂ“" 78@0 27.77 29.29
41 30 30 518508  2502.99 C&%’Z’iﬂ“" 78@0 27.938 29.29
41 30 30 518508  2502.99 Cz';’éogml" 78@0 27.854 29.08
41 30 40 518508  2502.99 CF(’?'S;EM 106@0 37.994 39.71
41 30 40 518508  2502.99 Cfé%i'iﬂ“" 106@0 37.829 39.34
Sporton International Inc. (ShenZhen) Page Number 1 A4-10 of 44
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41 30 40 518508  2502.99 C&‘%’m‘" 106@0 37.957 39.46
41 30 40 518508  2502.99 %EéOQFE,\'X' 106@0 37.859 39.69
41 30 50 518508  2502.99 C';'S;?M 133@0 47.488 49.44
41 30 50 518508  2502.99 Cfé%';'iﬂ“" 133@0 47,513 49.28
41 30 50 518508  2502.99 C&‘%’m‘" 133@0 47.496 49.23
41 30 50 518508  2502.99 %EéOQFE,\'X' 133@0 47.584 49.25
41 30 60 518508  2502.99 C’SSEEM 162@0 57.958 60.04
41 30 60 518508  2592.99 Cfé%';?ﬂ"" 162@0 57.998 50.85
41 30 60 518508  2502.99 C&%’Z?MM 162@0 57.993 59.89
41 30 60 518508  2502.99 %Eéogm" 162@0 58.06 59.60
41 30 70 518508  2592.99 C’SSEEM 189@0 67.653 69.71
41 30 70 518508  2502.99 Cfé%';?ﬂ"" 189@0 67.43 69.81
41 30 70 518508  2502.99 C&%’Z?MM 189@0 67.612 69.67
41 30 70 518508  2502.99 %Eéogm" 189@0 67.708 70.0
41 30 80 518508  2592.99 CFS‘F?gEM 217@0 77.635 79.99
41 30 80 518508  2592.99 Cfé%i?ﬂ"" 217@0 77.687 80.03
41 30 80 518598  2502.99 C&%’Z‘iﬂ“" 217@0 77.742 80.18
a1 30 80 518508  2502.99 %Eéogm" 217@0 77.754 79.93
41 30 90 518508  2592.99 CFS‘F?gEM 245@0 87.696 90.38
41 30 90 518508  2592.99 Cfé%i?ﬂ"" 245@0 87.698 90.32
41 30 90 518508  2502.99 C&%’Z’iﬂ“" 245@0 87.654 90.14
41 30 90 518508 250299 %Eéogm" 245@0 87.82 90.27
41 30 100 518508  2502.99 nggg"" 273@0 97.779 100.5
41 30 100 518508  2502.99 Cfé%'m‘" 273@0 97.868 100.5
Sporton International Inc. (ShenZhen) Page Number 1 A4-11 of 44
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Report No. : FG480204N

CP-OFDM

41 30 100 518598 2592.99 64 QAM 273@0 97.722 100.6
CP-OFDM

41 30 100 518598 2592.99 256 QAM 273@0 97.906 100.6

N41(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

ScaleiDiv 10.0 B

#Video BW 300.00 kHz* Span 20 Mz

Sweep 2.53ms (1001 pts)

N41(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

#Video BW 300.00 kHz*

Span 20 WiHg|
Sweep 2.53ms (1001 pts)

N41(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Lvl Offset 11,60 d8

ScaleDiv 10.0 4B Ref Value 30.00 dBm

Span 20 Mz
Sweep 253 ms (1001 pts)

Total Paveer

N41(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lvl Offset 11,60 d8

ScaleDiv 10.0 4B Ref Value 30.00 dBm

Span 20 Mz
Sweep 253 ms (1001 pts)

Total Paveer

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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N41(15M)_CP- N41(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten 30 68 Alten: 3068
Gate: OF

Tig. Froe Run
Gate: Of A
[

Ref Lyl Offset 11,60 48 Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Center 250299 GHz : #Video BW 470,00 kHz*

Span 30 Mz
iRes BN 150,00 kHz

Sweep 1.67 ms (1001 pts)

N41(15M)_CP-OFDM_64 N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

q-mn:um| wu-:nq-
KEYSIGHT lngui RF Alten 30 8 KEYSIGHT hout RF Mie 3008 i Froa Run
¢ G ]

Ref Lyl Offset 11,60 48 = Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm /Div 10.0 Ref Value 30.00 dBm

Center 2.50290 GHz ) Video BW 470.00 khz" Span 30 WiHg|
iRes BN 150,00 kHz Sweep 1.67 ms (1001 pis)

Span 30 Mz
Sweep 1.67 ms (1001 pts)
M

Qooupied Bandwidth
Total Power

Sporton International Inc. (ShenZhen) Page Number 1 A4-13 of 44
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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Report No. : FG480204N

N41(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Alten 30 68

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

#Video BW 620,00 kHz*

N41(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW
KEYSIGHT lnput RF

Spectnum Anaiyzer
(Occupied BW

Alten 30 68 KEYSIGHT ot RF

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

#Video BW 620,00 kHz*

Total Pawer

N41(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alten: 3068

Tig. Froe Run
Gate: Of A
[

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Span 40 Mz
Sweep 1.27 ms (100 pts)

N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alten: 3068

Tig. Froe Run

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Span 40 Mz
Sweep 1.27 ms (100 pts)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B

Page Number 1 Ad-14 of 44
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N41(25M)_CP- N41(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten 30 68 Alten: 3068
Gate: OF

Tig. Froe Run
Gate: Of A
[

Ref Lyl Offset 11,60 48 Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Center 250299 GHz ) #Video BW 810,00 kHz*

Span 50 Mz
iRes BIW 300,00 kHz

Sweep 1.00ms (100 pts)

N41(25M)_CP-OFDM_64 N41(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

q-mn:um| wu-:nq-
KEYSIGHT lngui RF Alten 30 8 KEYSIGHT hout RF Mie 3008 i Froa Run
¢ G ]

Ref Lyl Offset 11,60 48 = Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm /Div 10.0 Ref Value 30.00 dBm

Center 250299 GHz #Video BW 810,00 kHz* Span 50 MHz
[#Res BIW 300.00 kHz 1 pts)

Span 50 Mz
Sweep 1.00ms (100 pts)
M

Qooupied Bandwidth
Total Power

Sporton International Inc. (ShenZhen) Page Number 1 A4-15of 44
TEL : +86-755-8637-9589
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N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten 30 68 Alten: 3068
Gate: OF

Tig. Froe Run
Gate: Of A
[

Ref Lyl Offset 11,60 48 Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm Ref Value 30.00 dBm

Center 250299 GHz ) #Video BW 810,00 kHz*

Span 60 Mz
iRes BIW 300,00 kHz

Sweep 1.00ms (1001 pts)

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

q-mn:um| wu-:nq-
KEYSIGHT lngui RF Alten 30 8 KEYSIGHT hout RF Mie 3008 i Froa Run
¢ G ]

Ref Lyl Offset 11,60 48 = Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm /Div 10.0 Ref Value 30.00 dBm

Center 250299 GHz #Video BW 810,00 kHz* Span 60 MHz
[#Res BIW 300.00 kHz 1 pts)

Span 60 Mz
Sweep 1.00ms (1001 pts)
M

Qooupied Bandwidth
Total Power

Sporton International Inc. (ShenZhen) Page Number 1 A4-16 of 44
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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: FG480204N

N41(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Alten 30 68

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Center 250299 GHz #Video BW 1.3000 MHZ"
[#Res BIW 430.00 kHz

N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1 [Spectum
|Cooupied BW (Occupied BW
KEYSIGHT lngui RF i Alten 30 8 KEYSIGHT ot RF

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Center 250299 GHz #Video BW 1.3000 MHZ"
[#Res BIW 430.00 kHz

Qooupied Bandwidth
Total Power

N41(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alten: 3068

Tig. Froe Run
Gate: Of A
[

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#Video BW 1.3000 MHz*

N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

1:34 PM

Alten: 3068

Tig. Froe Run

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#Video BW 1.3000 MHz*

Span B0 Mz
Sweep 1.00ms (1001 pts)

Span B0 Mz
Sweep 1.00ms (1001 pts)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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N41(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Alten 30 68

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Center 259299 GHz #Video BW 1,6000 MHZ"
[#Res BIW 510.00 kHz

N41(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1 [Spectum
|Cooupied BW (Occupied BW
KEYSIGHT lngui RF i Alten 30 8 KEYSIGHT ot RF

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Center 259299 GHz #Video BW 1,6000 MHZ"
[#Res BIW 510.00 kHz

Qooupied Bandwidth
Total Power

N41(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alten: 3068

Tig. Froe Run
Gate: Of A
[

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#Video BW 1.6000 MHz*

N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alten: 3068

Tig. Froe Run

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#Video BW 1.6000 MHz*

Span 100 MHz]
Sweep 1.00ms (100 pts)

Span 100 MHz]
Sweep 1.00ms (100 pts)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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N41(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Alten 30 68

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Center 250299 GHz #Video BW 2.0000 MHz"
[#Res BIW 620.00 kHz

N41(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1 [Spectum
|Cooupied BW (Occupied BW
KEYSIGHT lngui RF i Alten 30 8 KEYSIGHT ot RF

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

Center 250299 GHz #Video BW 2.0000 MHz"
[#Res BIW 620.00 kHz

Qooupied Bandwidth
Total Power

N41(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alten: 3068

Tig. Froe Run
Gate: Of A
[

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#Video BW 20000 MHz'

N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alten: 3068

Tig. Froe Run

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#Video BW 20000 MHz'

Span 120 MHz]
Sweep 1.00ms (100 pts)

Sweep 1.00ms (100 pts)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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N41(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Alten 30 68

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

#Video BW 24000 MHZ'

N41(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectram Aratyzer
(Cooupied B
KEYSIGHT lmut RF i Alten 308

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

#Video BW 2.4000 MHZ' Span 140 Mz
Sweep 1.00 ms (1001 pis)

Total Pawer

Spectnum Anaiyzer
(Occupied BW
KEYSIGHT lnout RF

N41(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alten: 3068

Tig. Froe Run
Gate: Of A
[

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#Video BW 24000 MHz'

N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alten: 3068

Tig. Froe Run

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

#Video BW 24000 MHz'

Span 140 MHz]
Sweep 1.00ms (1001 pts)

Span 140 MHz]
Sweep 1.00ms (1001 pts)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten 30 68 Alen 3068 Tig. Frea Fun
Gate: OF ) Gate: OF ﬁ

Ref Lyl Offset 11,60 48 Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Ref Value 30.00 dBm

#Video BW 27000 MHZ' #Video BW 2.7000 MHz'

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

q-mn:um| wu-:nq-
KEYSIGHT lngui RF i Alten 30 8 KEYSIGHT hout RF Mie 3008 i Froa Run

Ref Lyl Offset 11,60 48 Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm /Div 10.0 Ref Value 30.00 dBm

#Video BW 27000 MHZ' #Video BW 2.7000 MHz'

Total Pawer

Span 160 MHz]
Sweep 1.00ms (1001 pts)

Sweep 1.00ms (1001 pts)

Sporton International Inc. (ShenZhen) Page Number

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : WYPH700B

1 A4-210f 44
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N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Alten 30 68 Alen 3068 Tig. Frea Fun
Gate: OF ) Gate: OF ﬁ

Ref Lyl Offset 11,60 48 Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Ref Value 30.00 dBm

#Video BW 3.0000 MHz' #Video BW 3.0000 MHz'

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

q-mn:um| wu-:nq-
KEYSIGHT lngui RF i Alten 30 8 KEYSIGHT hout RF Mie 3008 i Froa Run

Ref Lyl Offset 11,60 48 Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm /Div 10.0 Ref Value 30.00 dBm

#Video BW 3.0000 MHz' #Video BW 3.0000 MHz'

Total Pawer

Span 180 MHz]
Sweep 1.00ms (100 pts)

Sweep 1.00ms (100 pts)

Sporton International Inc. (ShenZhen) Page Number

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : WYPH700B
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N41(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Alten 30 68

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

#Video BW 3.0000 MHz'

N41(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH
RF Alten: 30 @8

Ref Lyl Offset 11,60 48
Ref Value 30.00 dBm

#Video BW 3.0000 MHz'

Total Pawer

Span 200 MHz
)

N41(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Alen 3068 Tig. Frea Fun
Gate: OF A
i

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Span 200 MHz

(Center 2.5030 GHz ) #ideo BIV 3.0000 MHz'
Sweep 1.00ms (100 pts)

#Res BWW 1.0000 MKz

2 Matics v

Qczupied Bandwidih

N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

| Occupied BW
KEYSIGHT It RF Alen 3068 Tig. Frea Fun

Ref Lvl Offset 11,60 d8
Ref Value 30.00 dBm

Span 200 MHz

(Center 2.5030 GHz ) #ideo BIV 3.0000 MHz'
Sweep 1.00ms (100 pts)

#Res BWW 1.0000 MKz

2 Matics v

Oczupied Bandwidih

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

41 30 10 500202 2501.01 OFDM 1@0 see graph ---

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph ---

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph

Sporton International Inc. (ShenZhen) Page Number 1 A4-24 of 44
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41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS
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41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph ---

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph ---

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
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